ZHEJIANG TAOTAO VEHICLES CO., LTD

TGA170L-01 PARTS LIST

2
1

TTT742 e 4
11143 ocoo 40 HEE34 0031
11144 000 39 1 35 29

ooot; WEE3g a7 ©66 ees:

%4
-
)tt
S
=




Plastic cover system

No. | Chinese name English name Specification Qty |ERP No.| Price No. Chinese name English name| Specification Qty |(ERP No. Price
1 IRHR AT Front Bumper LH, PP/4IEERD/ B 1 610226 | $3.93 27 T Hand guard PP 14+ 115234 $1.96
2 FHL 2% T AR Electric Cover PP/EEW)/ 1 610217 | $0.85 28 =Y restB(i(;iion 1 124402 $4.91

narts)

3 eI Meter Cover PP/ )= 1 610222 | $0.77 29 FET AR Back rest cover PP/ &R/ M5, 1 610228 $0.65
4 INEIE et Meter Fix plate JEE+20% i 4/ B th 1 610223 $0.33 30 JAj Seat cushion H 1 124403 $15.72
5 JEHEE i o Clamp Cover PP/ 5% 1 610227 | $0.33 31 MIkE Rubber cover ERY % 6 116322 $0.07
6 X E Fork cover PA 1 606857 $0.33 32 SN Ply-yarn drill 2 120558 $0.36
7 /NEEER Small chain cover PA 1 606853 $0.65 33 T Rubber H6*Q15* 784 X . EC 3 123793 $0.07
8 b By 11 Rims C;;’ri;()c’ption ABS 4 |607489| $1.31 34 RS Specer bush [8.5%@12*12f/ | 6 | 116300 |  $0.05
9 J& DR AR HIAR Rear carrier cover PP/4HER)> / A4 1 610225( $7.07 35 H BORET Tapping screw ST4.2*12 29 601797 $0.01
10 SRS Rear plastic body PP/Jt7 1 610206 | $20.42 36 Jo B BT TR AR shion shake prod NG & 2 112957 $0.18
11 /NS rest[zgﬁilsnfc;c;trts) PP/ EE )/ (2 1 |e610216| $1.64 37 HICk ping clamping p M4.2 12 | 105873 | $0.03
12 SR B Foot rest PP/EER>/ A 1 610214 | $12.44 38 15 B 3 Rubber cover [lJatt M 5T 8 102414 $0.02
13 BT ZE4A Front plastic body PP/Yt5% 1 610205 $20.48 39 [H B /INER Front cover pad P6 32 101701 $0.01
14 AT 42 Head light support PP/ER)/ ath, 1 610204 | $4.03 40 SR Flat gasket P6 63 105450 $0.01
15 5% 28 T B Front carrier cover PP/4H BER) | B h, 1 610224 | $7.27 41 TR Rubber NGRS, BT S TR 6 116322 $0.07
16 e ZEP N Meter screen PC/ % 1% W] 1 610219 $0.85 42 WA KR Ski2F  |Hex scokey bolt M6*16 62 110887 $0.03
17 TS A Fuel Tank cover PP/t 5 1 610209 | $1.15 43 WS KR k2 |Hex scokey bolt M6*25 110905 $0.04
18 AR AR Right Cover PP/t 5% 1 610208 $5.53 44 LR Flange bolt M6*16 2 105136 $0.02
19 ZE AR AR Left Cover PP/ %5 1 610207 | $5.53 45 577 #A WR RE Lock nut M6 63 104921 $0.01
20 AR BA MR Meter Right cover PP/t 1 610221 | $0.88 46 TE /MR Left small cover|  PP/BER:/ Bt 1 610211 $6.55
21 IR B TE MR Meter left cover PP/ % 1 610220 $0.88 47 VERAN LT Right small cove|  PP/BER)/ M AD 1 610212 $6.55
22 ECU# it ECU case cap PP/t 5% 1 610218 | $0.79

23 IR} S Foot rest PP/EER)/ At 1 610213 | $12.44

24 NI rest'j(gl;tgi'snf%‘;trts) PP/ BT/ e, 1 |610215| $1.64

25 R Seat Cask PP/ b/ Bt 1 |610210| $5.04 AL

26 CHRFE IR Cover board PP 1 606876 $0.19

#
N
=
o
=




ZHEJIANG TAOTAO VEHICLES CO.,, LTD

TGA170L-01 PARTS LIST

1 1213 14 |
15 MMy -~

0068 14

g~
-—20

21—
y—m22

B30 K12




Rear suspension system

No. | Chinese name English name Specification Qty |ERP No.| Price No. Chinese name English name| Specification Qty |[ERP No. Price
1 5 B Rear chain wheel 530#38 1% i 1 | 607097 | $5.73 27 JE R AR Res:oi;"ciohr”b £ IPA 1 606852 |  $5.31
2 VL A Flange bolt M6*16 2 | 105136| $0.02 28 JE T S‘t’)vl:’;%if];m kikms, @y 2 | 112021 $0.35
3 REEE Big chain cover HIPP 1 606850 $1.36 29 Rl Grease fitting plic)ze! 1 108287 $0.06
4 i kA Bt Lock nut M8%1.25 4 |105277| $0.02 30 HE SRR Rs:;r?:ée 6007 2 102803 |  $1.24

V2L A Flange bolt M10*1.5%25 4 |104985| $0.07 31 5 Y Rear fork 1 f1(4.765KG) 606521 | $13.60
s gk Flange bolt M8*16 8 |105194| $0.04 32 5T X REATTOTESEA ] smm sy 2 | 112924 | $0.36
Ji B Rear disc brake 4fLp210EH 1 606586 | $4.91 33 EE e Flange bolt M12%*1.25*300 607103 $1.15
8 I Disc brake flange £ 1 |606585| $4.39 34 5 X S‘t’)vl:r;?ﬂi;m P18*p12.5%266 | 1 | 606592 | $1.34
9 AL Chian wheel flange 341k 1 | 606588| $4.39 35 B 2 Lock nut M12%1.25 1 104908 $0.05
. Rear axle
R X 2 ksr x %

10 iR Hex nut M33%1. 54 ke 4 |104860| $0.97 36 R carrier spacer | ®427®36%133 1 120355 $1.38
11 IF 14 Cotter ®3*40 2 | 105340| $0.01 37 GEY L Oil seal 45%62*8 111362 $0.33
12 FFH 2 R Slotted nut M20%1.5 2 |105333| $0.28 38 2L e Flange bolt | M12*1.25%110 2 105039 $0.37
13 Ak Spring washer M20 > |104876| $0.03 39 i s St:ﬁggtnie” 1 | 604476 | $1.05
14 ot Gasket (P20*(p48*4 2 |600583] $0.14 40 i e ot 1 |110316] $2.01
15 JaRe Bk~ Rear rims flange L H 24 2 606587 | $4.09 41 TR > 28 Fix support B 1 608858 $6.30
16 DAL Lock nut M10%1.25 8 |105255| $0.03 42 ERT sl 1 | 108647 | $14.37
17 p2igfe CGREkERD Flange bolt M10%1.25%25 8 |104981| $0.59 43 35 2 Bk 3 Rear ball 1 102326 $3.93
18 Ji Bl Rear shaft +H 1 606583 | $29.47 44 &Sk Pinch roller WS 1 102741 $2.55
19 |EfReE GEPUER) Rear rims B 2 606661 | $21.49
20 L Cycle valve S 2 [100537| $0.49
21 2L Flange bolt M10%1.25%50 2 |105013| $0.13
22 B4 GERERERD Dust cover 2 108326 | $0.00
23 JEH A Rear tire 22%10-10~F Wik 2 | 607624| $32.19
24 SR E Rear absorber 370mm3E@10 1 606539 | $22.89
25 B KA B Lock nut M10*1.25 2 | 105255| $0.03 T
26 R B HG pi Tension wheel spring 1 104651 $0.10

% 4 B_I AN 12 Ei




ZHEJIANG TAOTAO VEHICLES CO.,, LTD

TGA170L-01 PARTS LIST

%
e
"
S
=




Steering system

No. | Chinese name English name Specification Qty |ERP No.| Price No. Chinese name English name| Specification Qty |[ERP No. Price
FE Handgrip & H 114 606858 $1.51 27 Jinh Throttle seat [A R A 1 101674 $2.55
Fioe Handgrip A FET750mmas % SkM6 1 606536 | $11.46 28 Ja M Rear mirrior GRS 144 111486 $8.19
A b Handle bar clamp |i@flizzh#% (DB27 Fi) | 1% | 606700 $2.39 29 JF UL BB e Rear MMIOT | meigar Gt 1 |111516| 1.8
4 PRt Y Flange bolt M8*55 4 105234 $0.08 5-1 HIRRER N 2% b:;okr:dl-i')ljvcn 2 605217
5 R -3 coil’;?cl)(leé Zgnggﬁes 1 |607117]| $36.67 | 5-2 LA P E:Z';Z [;iasg 2 | 605216 | $1.11
6 Ji I Handle bar #J11(1.24KG) 1 |606501| $5.39 5-3 T T 45 ront Disc 1 | 605214 | $1.11
7 4 Throttle cable A4 1 |102528| $0.64 5-4 L UM braﬁ:g”utDD;icmD 1 | 605219
8 ke | Steering dust cover 2 |115426| $0.02 5-5 TR 8 Front Disc 1 | 607185
brake tube
9 24 Wire button 18 H 1 605519 $0.09
10 J7 [ 3 Steeing shaft oil seal 17*35%*7 1 111485 $0.10
11 O ER il A Needle Roller Bearing 2202 1 111476 $1.46
12 H AR 2 Front brake disc & @160mm 2 108166 $3.93
13 L R e Carriage bolt M8*20 2 105363 $0.05
14 17 /5 B Lock nut M8 6 105276 $0.02
15 JiAE 4% | Steering shaft spacer & FIATA300-F 2 112478 | $0.21
16 T3 T A b G 3 Steeing crash plat & FIATA300-F 1 112537 | $0.10
17 7 Tl e ] 5 R Steering fix seat 1 605451 | $0.65
18 LR Spring pad M10_Jk 2 5 104867 | $0.01
19 VARI-L: 35 Slotted Nut M10*1.5 4 105321 $0.04
20 VANEE:E Cotter @2.5*%30 4 105338 $0.01
21 PR Flat gasket ¢@10*@20*1.5 1 105393 $0.01
22 Bl BE B Lock nut M10*1.5 1 105256 $0.03
23 VANEE:E Cotter @3*25 1 109643 $0.01
24 AT Pull rod 290mm 1% | 606537| $9.04 T
25 1EE R Flange bolt M8*25 4 105212 $0.04
T, TTTHE
26 DIReIt % Function switch Uazh. Kk, ml, & 1 610130 $6.76
v A Eeol] solh AR
Eell - H121




ZHEJIANG TAOTAO VEHICLES CO.,, LTD

TGA170L-01 PARTS LIST




Electric parts and oil supply system

ERF

No. | Chinese name English name Specification Qty N Price No. Chinese name English name| Specification Qty |ERP No. Price
| JERERT Left turning light & 1 | 124400 $3.27 27 SUE i I 5 VZ‘IJVe; /SEZEc%ka i 1 | 102241| $0.65
2 I TS Speed sensor |~ PN DRIIREINET 1150354 [ $8.51 28 7 b R Lock nut M6 1 | 105272 | $0.01
3 b I Lock nut 6 1 |105272] s$0.01 29 P f IR _ nexagon M6*16 1 | 105798 | $0.02
4 VR Y Flange bolt M6%20 1 105140 | $0.03 30 o Flange bolt M8%*25 3 105212 $0.04
5 mEA Spark plug coil iR A 1 115609 | $2.28 31 B b R R Lock nut M8 3 105276 $0.02
6 GERTIRS i Battery bandage EEN 2 117493 | $0.16 32 A Fuel tank EEZESTL 1 102305 $8.35
7 i Battery 12VOAH 1 |100678| $16.19 33 T Alarm | 5‘5(%%? GERE| 1 | 100396 | $9.35

K RAT Rear light £ 1 124396 | $6.55 34 HRAT Right light i 1 124399 $9.82
9 HiJRAT Rear light 2 1 [124397] $6.55 35 AT e e 4 1 | 124401 | $3.27
10 R Feflector KIrte, HAE 4 610201 | $0.29 36 JE RAT Left light + 1 124398 $9.82
11 A FF 5 Switch +H 1 124405 $0.33 37 LTI Horn 12V 1 101552 $2.39
12 2 Main cable i 1 | 610274 s$11.82 38 ] FleeTe €07 1 | 100699 | $1.82
13 USBH% 3k USB connect %M, 5VIA/5V2. 1A 1 609563 | $4.35 39 AL I s Oil sensor SR 1 102659 $2.93
14 4 1 53 Relay S KA 1 |101384| $2.03 40 P £ K Sk ik Hexagon M6*16 2 110887 |  $0.02

socket screw
15 (N 2% Flasher i 1 104062 | $1.02
16 B A% Rectifier BHKAG 1 100733 | $2.33
17 RUK AR CDI HWHARAY 1 100668 $1.66
18 R Flange bolt M6+20 3 105140 | $0.03
19 By P i B Lock nut M6 3 105272 | $0.01
20 INE3 Meter +H, FTF 1 124404 | $89.00
21 H 3 M Gas Cap Vent Tube HH 1 600566 | $0.33
22 BRI A 5 Fuel Tank Cap A 25 #2148 1 101679 | $4.46
23 EPAJH Fuel line 100mm 2 100269 | $0.34
24 EPAJH Fuel line 220mm 1 605993 | $0.76
25 40 Circlip o 83l 8 101456 | $0.01 AR T ] s
26 TPER Fuel filter universal i H 1 600801 | $0.16
EeIl - H1211




ZHEJIANG TAOTAO VEHICLES CO.,, LTD

TGA170L-01 PARTS LIST

11
1"“‘\'
l*\
a

1
10 13

w1111 e 1259°—°° 1044 <§

X Q

’&
—1 10 13 10

| 5 & B | il
4’ L {—-z l-ﬂ"mi!!!)nl

u
§> @,g

7 ﬂ |
14— f/?° @?>«24 1?.’??\ &—15
15 16 17 18 g » 23 18 17 16 15
1|9 | Q) | 28
29_£ G : &)—29 20 21 22

h G Q0

Boll K121



Front suspension system

No. | Chinese name English name Specification Qty |ERP No.| Price No. Chinese name English name| Specification Qty |[ERP No. Price
1 e YL Flange bolt M10*1.25*70 8 105027 | $0.07 27 UMM (PR Grease fitting M6*9 8 108287 $0.06
2 MEERE A-arm Bushing P17.7%10%49 8 112931 $0.31 28 ki FRE rercqown 1.355KG 606507 |  $4.45
3 7 ¥ W RE Lock nut M10*1.25 8 105254 $0.03 29 RESS Ball 32* 387 B JHIE 2 609333 $2.82
4 R Up A-arm (0.675KG/ H) 2 606505 | $2.21
5 VAR LEEs Slotted Nut M10x1.25 8 105320| $0.06
6 s Flat gasket P20x@p10x1.5 4 105393 $0.01
7 L Spring flat M10 4 104868 | $0.02
8 T4 Cotter @2.5%x30 4 105338 $0.01
9 Jie Ak Rotator 10~ H KA 1& 102443 | $24.56
10 77 ¥ W BE Lock nut M10%*1.25 4 105253 $0.03
11 Mg EEE A-arm Bushing P30*@25*(p18*20 16 109032 | $0.12
12 DRV Y Flange bolt M10x40x1.25 4 105006 | $0.11
13 A= Front absorber &, 375mmifEQ81THE 2 124446 | $22.10
14 B 2R 5 Dust cover PRk 2 108326 | $0.12
15 H 8 Cotter Pp3x40 2 105340 | $0.01
16 VAR LSS Slotted Nut M14x1.5 2 105326 $0.12
17 P Flat gasket P40xp14.2%x1.8 2 105414 | $0.05
18 A ERE Knuckle [F) K2 A 1 ) 1£ | 102890 $11.63
19 TR PO SIS 1.355KG 1 |606879] $4.45
20 FIEER Front Steel rims BRI R 2 606660 | $18.19
21 ST Cycle valve 1EH 2 100537 $0.33
22 g Front tire 23*7-10W+Ht 2 607623 | $26.06
23 ARk Tir rod end [ K2 A n ot i s 2 101488 | $3.14
24 By s W BE Lock nut M14*15 2 105263 | $0.08
25 By s wE B Lock nut M10*1.25%k4R1E M 8 105254 $0.08 AR
26 PR Swing arm seal cover ¢p37*p10 16 112934 | $0.32

g0 H12m




ZHEJIANG TAOTAO VEHICLES CO.,, LTD

TGA170L-01 PARTS LIST

UEE; ;errine

26/ 1123, i,

K
/ ‘z'."! | 290 ,24 ‘Jﬂ
/4 o 1 28
/>41 27 I

Q0 38




Frame and Engine system

No. | Chinese name English name Specification Qty |ERP No.| Price No. Chinese name English name| Specification Qty |(ERP No. Price
1 Je AR Rack-rear % H 1 610256 | $12.77 31 HEA P Muffler spring L H 2 606580 $0.16
2 JE R LR N S b Rear Carrier support M ((1.115KG)) 1 606527 | $3.65 32 HAE T Muffler front par +H 1 606579 $4.42
3 B A ME B Lock nut M8 2 105276 | $0.02 33 B uffler assemb L H 1 606859 $23.71
4 R Flange bolt M8%*20 4 105204 $0.04 34 e Cushion collar |iEH@20*@8.2*19 2 600753 $0.26
5 SEE Y Back rest seat 2:44(0.705KG) 1 606658 $2.29 35 SEILESSs Self lock nut M8 2 105888 $0.03
6 oY ) Flange bolt M8*16 4 105194 | $0.07 36 oY Flange bolt M8*30 2 105217 $0.05
7 JaBR 4R > 28 Rear Carrier support M (1.225KG) 1 606529 $4.01 37 Rl Carburetor [D26,f1E&E£250mf 1 110728 $32.09
8 DR Y Y Flange bolt M10*1.25*20 4 104963 $0.07 38 B s R B ) Lock Nut M6 2 105272 $0.01
o | mmso-14 R TR £ H(1.9KG/ ) 2 J606515/1 $6.22 39 U Air filter 4 il 1 | 606581 | $6.40
10 FELE Frame EH, K& 2R B0 AT A 1 610271 | $71.38 40 B Chain 530#8271 1 101641 $8.05
11 A S 4o Support £ Ji](1.9KG) 1 |e606531| $6.22 41 SRR - B Readbfgﬁzd'sc %K1150mm*120n] 1 | 606584 | $32.23
12 1% 5 28 Rubber P16 6 102414 $0.02 42 S il B Rear brake arm| % H(0.465KG) 1 606519 $1.52
13 EE R Flange bolt M8*25 6 105212 | $0.04 43 iR Spring pad M8 2 105276 $0.01
14 A P 22 Front carrier +H 1 610258 | $13.06 44 P Flat plat P8*Pp16*2 2 106931 $0.01
15 VR Y ) Flange bolt M8*16 1 105194 $0.04 45 Rt i Flange bolt M6*16 1 105136 $0.02
16 PRISEAT S B Front bumper + 1 6E+06 $7.37 46 S Y Flange bolt M8*25 2 105212 $0.04
17 | JEegiizmca [ Clamp Cover support £l 1 |610273| $0.09 47 I Sk PR 7 A B so?lf;(tagg:ew M10%1.25%115 1 | 607915 |  $0.47
18 K Gear 154 1 | 607377| $0.65 48 KL Engine asibn e 1 | 606578 | $372.93
19 jpF4% % | Handguard soleplate 3 2 | 109860 $0.16 49 FRsk A miEe | o0 | M10%1.25%105 2 | 607914 | $0.43
20 PFR Handguard support @ 2 109861 | $0.16 50 A Spring washer M10 2 104868 $0.02
21 R ZE [ 7 A1 3 Brake return spring L H, Sk, WK 1 606817 $0.10 51 SR SS Lock nut M10*1.25 2 105875 $0.04
22 7 T B A Skid resistance pedal % H(0.05KG/ ) 2 606525 $0.16 41-1 3 Up bump 1 108332 $7.80
23 DR Flange bolt M6*12 4 105131 $0.02 41-2 k=g Oil tube 1 607189 $3.10
24 Sk Flat gasket P8*p20*1.5 1 106932 | $0.01 41-3 TOE R BE 2 brake pad 1 111719 $1.66
25 LS LN Bolt M8 1 105514 | $0.08 41-4 T Down pump 1 123164
26 ZEJEARF R Guard plate L H(0.36KG) 1 606535 $1.18 52 A E R RS Knuckle bushing [F) /NS 1 112933 $0.13
27 oY Flange bolt M8*40 (4240 1 105227 $0.06 53 FINa | Gulp Valve LEPIRE T N 1 117236
28 ety Flange bolt M8*16 1 105194 | $0.04 54 JEREAR - BRI K2 Brake Cable 1 608939 $0.49
29 L33 S 2 Support [/ 5 (0.02KG) 1 603845 | $0.65 39-1 YL R PE S Air filter Element 1 609840 $2.27
30 HEAE 5 B Muffler rear part + 1 606860 $4.42

F1n -H12m




